
Page 1 

Beyond Energy Balance: Environmental Trade-offs of Organics Capture and Low 1 

Carbon-to-Nitrogen Ratio Sewage Treatment Systems 2 

Valeria I. Alvarado1, Shu-Chien Hsu1*, Chor-Man Lam1, and Po-Heng Lee23 

1 Department of Civil and Environmental Engineering, The Hong Kong Polytechnic University, Hong Kong 4 

S.A.R5 
2 Department of Civil and Environmental Engineering, Imperial College London, South Kensington SW7 2AZ, 6 

London, United Kingdom 7 

* Corresponding Author: mark.hsu@polyu.edu.hk8 

Abstract: Several life-cycle assessments (LCAs) have evaluated the environmental impacts (EIs) of different 9 

wastewater treatment (WWT) configurations, attempting resource recovery and energy efficiency. However, a 10 
[...]
of the municipal WWTP or WRRF of interest to construct the process inventories with inputs 161 

and outputs of the system (Figure 1; data flow 3).  162 

The third step of the LCA is evaluating the environmental impacts of the resulting LCI 163 

through midpoint or endpoint methodologies (Figure 1; data flow 4). It has been found that 164 

the use of more than one characterization model validates the robustness of the results and 165 

provides concise information for decision-making.46,48 In this study, Recipe Midpoint is the 166 

methodology used for midpoint analysis, while Recipe Endpoint and Ecological Scarcity 167 

2013 are the methodologies used for endpoint analyses.  168 

Recipe is the successor of the methods  Eco-Indicator 99and CML-IA.49 Recipe has been the 169 

preferred method for its midpoint and endpoint results in recent years.50-55 In addition, Recipe 170 

is a methodology that includes conceptual sub-compartments to allocate the receiving body 171 

for emissions into air, water, and soil.47 Even though the midpoint results have lower 172 

uncertainty, endpoint indicators are perceived as more relevant by decision-makers.37,47 The 173 

normalization factors in Recipe are based on updated emission and extraction data acquired 174 

from 28 European countries.56 The population of those 28 countries are used to recalculate 175 

the normalization figures per citizen in SimaPro.47 176 



Page 9 

Given that the principal function of WWTPs and WRRFs is related to water emissions, 177 

Ecological Scarcity 2013 is chosen because its integration of water pollution is a key factor 178 

for its single score. Ecological Scarcity 2013 uses “eco-factors” whose normalization 179 

involves the quantification of the current pressure/load from pollutant emissions or resource 180 

consumption in Switzerland per year, and weighting consists of the current substance 181 

emissions in the reference area per year divided by the environmental law limits or political 182 

targets.47,57  183 

The assumptions for the value choices include the selection of the attributional model, the 184 

allocation approach for multifunctional processes, and the hierarchist perspective.58 The 185 

allocation procedure is by default the “Allocation at the point of substitution” integrated into 186 

Ecoinvent v.3.2.59 The hierarchist perspective is selected because it was built in accordance 187 

with policy principles to model environmental mechanisms through time.49 188 

The results of the LCIA (Figure 1; data flow 5) are used for interpretation, which is the last 189 

step of the LCA. Interpretation of the results includes contribution analysis, uncertainties 190 

management, limitations, recommendations, and conclusions. Contribution analysis indicates 191 

the percentage to which main processes contribute to the total environmental impact of each 192 

category. Contribution analysis can be calculated from SimaPro8 to identify the main 193 

contributors and hotspots of each scenario. Uncertainties management focuses on conducting 194 

sensitivity analysis and Monte Carlo simulations.   195 



Page 10 

 196 

Figure 1. Stoichiometric life-cycle inventory (S-LCI) integration to life-cycle assessment (LCA). The blue boxes 197 
represent the steps of the LCA. The white boxes show further descriptions for the life-cycle inventory and life-198 

cycle impact assessment. The gray boxes refer to the S-LCI framework. 199 

2.1 Treatment of low C/N ratio sewage in subtropical climate: Hong Kong  200 

Hong Kong is a subtropical city that treats ~2.8 million cubic meters (MCM) of municipal 201 

sewage per day.60 Treated seawater for toilet flushing is the common practice in Hong Kong, 202 

thus 80% of municipal sewage contains high salinity. The majority of the saline sewage is 203 

treated at Stonecutters Island sewage treatment works (STWs) which is the largest STWs 204 

treating ~1.65 MCM of municipal sewage per day. Shatin STWs is the second major STWs 205 

in Hong Kong treating ~0.24 MCM of municipal sewage per day. 206 

2.2 Goal and scope 207 

The LCA goal was to compare the plant-wide environmental trade-offs of treatments for low-208 

strength wastewater in a subtropical-climate area considering different primary treatments 209 

and mainstream BNR emerging processes and to identify the hotspots associated with each 210 

treatment. The processes under study were conventional primary sedimentation, CEPT, 211 

conventional activated sludge, SAF-MBR (includes AFBR followed by PN/AFMBR), which 212 

were divided into three scenarios (Figure 2).  213 



Page 11 

S1 consisted of a conventional system based on the current operation and influent 214 

characterization at Shatin STWs, which benefited from the organic presence for the N/D 215 

process in activated sludge. Shatin STWs consists of conventional primary sedimentation 216 

followed by activated sludge, and thickening followed by AD, dewatering, incineration and 217 

landfill for sludge management.61-63 Shatin STWs produces energy from AD through 218 

combined heat and power (CHP) and dual fuel engines (DFE). The energy and chemical 219 

consumption and transportation distance are based on Shatin STWs primary data. 220 

S2 harnessed the organics in sewage for AD purposes by using CEPT without further BNR, 221 

which illustrated the advantages of up-concentration over conventional primary treatment. 222 

The primary treatment and raw CEPT sludge characterization in S2 are based on the current 223 

operation at Stonecutters Island STWs. The influent characterization is based on Shatin 224 

STWs. CEPT is the only treatment to obtain settled sewage in Stonecutters Island STWs, 225 

while dewatering, incineration, and landfill are the processes for sludge management.61,64 226 

Thickening, AD with CHP and DFE for energy generation were added to S2 as an alternative 227 

short-term strategy for sludge management. The AD process assumed in S2 is based on the 228 

laboratory-scale anaerobic digester fed with raw CEPT sludge obtained from Stonecutters 229 

Island STWs by Ju et al.65 The CHP and DFE performances are based on the operation at 230 

Shatin STWs. The electricity consumption for sludge handling and dewatering, and 231 

chemicals consumption is based on Stonecutters Island STWs. The consumption of electricity 232 

for thickening and thermal energy for AD are based on Shatin STWs. The transportation 233 

distance is based on Shatin STWs location. Given that the current water effluent from the 234 

Stonecutters Island STWs has high COD and nitrogen concentrations, the Government has 235 

encouraged further studies on different BNR processes.  236 

S3 considered the need for BNR but discarded conventional activated sludge because of the 237 

low C/N ratio after CEPT.41 Instead, S3 explored emerging technologies by using a SAF-238 



Page 12 

MBR consisting of an AFBR and a PN/AFMBR to enhance water effluent quality. The 239 

sludge management practices included thickening, AD with CHP and DFE for energy 240 

generation, dewatering, incineration, and landfill. The primary treatment, raw CEPT sludge 241 

characterization, AD process, and chemical consumption are based on the Stonecutters Island 242 

STWs. The electricity consumption for sludge dewatering was updated with new data from 243 

Stonecutters Island STWs. The influent characterization, energy production and consumption, 244 

and transportation distance are based on Shatin STWs. 245 

The geographical boundaries were taken from Europe (including Switzerland) and Rest of the 246 

World (RoW) average values from the Ecoinvent database. However, the concepts were 247 

regionalized as much as possible to China. The temporal boundary representing the STWs 248 

lifetime was 30 years. The system boundaries included the following: construction, operation 249 

and maintenance, and disposal. The system boundaries in the S-LCI framework included 250 

GHG emissions from biological treatment, sludge management, treatment and disposal, and 251 

energy recovery.  252 



Page 13 

 253 

2.3 LCI 254 

The calculation of the LCI for S1 and S3 is explained in detail elsewhere.41 The S-LCI for S1 255 

was based on the operation of Shatin STWs, whereas that for S3 was based on data from the 256 

Shatin and Stonecutters Island STWs. The differences between the previous and updated LCI 257 

for S1 and S3 are that COD and NH4
+ removal efficiencies from the final sedimentator were 258 

modified to 0% for S1; and, S3 was updated with newly collected data for electricity 259 

consumption for sludge dewatering.  260 

Following the S-LCI framework, the LCI for S2 was calculated in this study based on the 261 

Shatin and Stonecutters Island STWs. The degritted sewage characterization for S2 is based 262 

on the previously collected data for S3 from Shatin STWs (Table S5-S6).61 The degritted 263 

sewage flow is 230,150 m3/d. The degritted sewage COD, total suspended solids (TSS) and 264 

Figure 2. Sewage treatment works scenarios and system boundaries for scenario 1 (S1), scenario 2 (S2), and 
scenario 3 (S3). All the scenarios include energy and greenhouse gas implications. The squared orange arrows 

represent the mixed sewage streams, the gray arrows represent the sludge streams, and the blue diagonal arrows 
show the water streams. PS: Primary sedimentation; AS: Activated sludge; SS: Secondary sedimentation; WE: 

Water effluent; CEPT: Chemically enhanced primary treatment; SAF-MBR: Staged anaerobic fluidized-bed 
membrane bioreactor consisting of an anaerobic fluidized-bed bioreactor (AFBR) followed by a partial 

nitritation anammox fluidized-bed membrane bioreactor (PN/AFMBR). 



Page 14 

volatile suspended solids (VSS) concentrations are 310 mg/L, 270 mg/L, and 50 mg/L, 265 

respectively. The NH4
+ and total kjeldahl nitrogen (TKN) concentrations were assumed from 266 

the effluent of the primary clarifier in Shatin STWs as 31 mg/L and 42 mg/L, respectively. 267 

The nitrate concentration (11 mg/L) was assumed as the difference between TKN and NH4
+ 268 

concentration. Empirical data for S2 was collected from the previous experimental sludge 269 

characterization in S3 which is based on Stonecutters Island STWs.41 The empirical total 270 

solids (TS), TSS, volatile solids (VS), VS/TS and TSS/TS for raw CEPT sludge is 38.65 g/L, 271 

26.08 g/L, 17.09 g/L 0.44 and 0.67, respectively (Table S2). Further details are explained in 272 

the supporting method (SM) S1. 273 

The “Wastewater treatment facility, capacity #l/year {GLO}| market for | Alloc Def, U” 274 

inventory from the Ecoinvent database was modified to include the considerations of S2. The 275 

infrastructure considerations were based on the infrastructure inventories of S1 and S3,41 as 276 

detailed in SM S1. The full inventories for the materials and the WWT facility for S2 are 277 

shown in Tables S3-S4. 278 

The water emissions were calculated from the data provided by the government authority in 279 

charge of the STWs. The C/N ratio after primary sedimentation was 5.47, and the estimated 280 

C/N ratio after CEPT is 2.76, as presented in Table S7. Other water emissions are explained 281 

in detail in SM S1. 282 

The NEB included electricity and heat consumption and production. The electricity and heat 283 

production at the STWs and incineration facility were considered avoided products. S1 and 284 

S3 showed net electricity consumption of 0.1604 and 0.0478kWh/m3, respectively, whereas 285 

S2 indicated net electricity production of 0.1180 kWh/m3, as explained in SM S1 and Table 286 

S12. The electricity consumption and production were accounted separately to enable clear 287 

visualization of the saved impacts (electricity production) and the harmful impacts (electricity 288 



Page 15 

consumption). The heat balance at the STWs reflected higher production than consumption, 289 

as detailed in Table S12. 290 

The thickened CEPT sludge production was previously calculated in S3 as 904 m3/d. The 291 

thickened sludge is anaerobically digested during 10 d with a VS destruction of 61%;65 thus, 292 

the digested flow in S2 is 782.44 m3/d. The percentage of TS and VS in CEPT digested 293 

sludge is obtained from a laboratory scale anaerobic digester as 2.58% of dry solids, and 294 

75.32% of TS, respectively. 41 The dry solids content after dewatering was assumed as 31%, 295 

hence the dewatered sludge production for incineration in S2 is 65.12 m3/d as shown in 296 

Figure S1. Similar to S3, the biogas production in S2 was based on the elemental analysis of 297 

Shao et al., 66 which measured the carbon, hydrogen, nitrogen, sulfur, oxygen and ash content 298 

in raw CEPT sludge as 33.00%, 4.35%, 2.02%, 0.50%, 36.72%, and 23.41%, respectively. 299 

The biogas production in S2 was 17,550 m3/d from which 8,531 m3/d was CH4 gas (including 300 

dissolved CH4). S-LCI enables the quantification of biogenic emissions to replace the 301 

existing default values in the Ecoinvent database for WWT. Otherwise, the calculations 302 

would be based on generic data rather than site-specific or regionalized data. Other non-GHG 303 

emissions were obtained from the Ecoinvent database which involves biogas combustion and 304 

incineration as shown in Table S13 (e.g. carbon monoxide, sulfur dioxide, nitrogen oxides, 305 

NMVOC, etc.). 306 

Material and fuel consumption for S2 are explained in SM S1. In S2, the emissions to the soil 307 

were deleted because the sludge was not used for agricultural spreading. 308 

The typical kinetic values and design criteria for anaerobic digestion by methanogenesis in 309 

scenario 2 are detailed in Table S11. A summary of the operation, kinetic and design 310 

parameters for the three scenarios are presented in Table S14.  311 



Page 16 

2.4 LCIA 312 

 Eutrophication, acidification, freshwater ecotoxicity, marine ecotoxicity, human toxicity, 313 

global warming potential (GWP), and climate change are the impact categories that have 314 

received much attention in WWT.13,15,17,19,37,40,46,48,67-72 Thus, particulate matter formation 315 

(PMF), metal depletion, fossil depletion, terrestrial ecotoxicity, abiotic depletion, and 316 

photochemical oxidation are quantified but not discussed further in this study.  317 

2.5 Interpretation 318 

In this study, the total environmental impacts include positive and negative values. Positive 319 

values represent harmful impacts on the environment, whereas negative ones correspond to 320 

those impacts that have been avoided because of energy production (i.e., electricity and heat). 321 

The avoided impacts are included to reflect the benefits of energy self-sufficiency for the 322 

environment.  323 

The sensitivity analysis evaluates the sensitivity of the emissions in the impact categories to 324 

sensitive parameters. Table S16 lists the 9 sensitive parameters, which represent variations in 325 

membrane performance, energy efficiency, and GHG fugitive emissions. SAF-MBR is an 326 

emerging process for which less data is available relative to activated sludge and CEPT, thus 327 

almost half of the sensitive parameters were associated with S3. In particular, a sensitivity 328 

analysis was done assuming the membrane lifetime in S3 as 5, 10 and 15 years.19 Similarly, 329 

the sensitivity to the membrane cleaning frequency uncertainty parameter was evaluated by 330 

assuming 4.33 times/month instead of 0.027 times/month.19 S3 assumes 0.227 kWh/m3 of 331 

electricity consumption for the SAF-MBR, thus the sensitivity analysis assumed future 332 

reductions to the electricity consumption as 0.140 kWh/m3 and 0.053 kWh/m3.33,73 The 333 

sensitivity to dissolved CH4 recovery was performed for 0%, 50% and 90%.19 Vacuum 334 

extraction with degassing membranes is the process assumed for dissolved CH4 recovery, and 335 

the design parameters are explained in SM S3.19,74-76 Spearman’s rank correlation coefficient 336 